
BULLETIN # 105

Manitoba Drug Benefits and Interchangeability Formulary Amendments

**The following amendments will take effect on
August 22, 2019**

The amended Manitoba Specified Drug Regulation and Drug Interchangeability Formulary Regulation will be available on the Manitoba Health website <http://www.gov.mb.ca/health/mdbif> on the effective date of August 22, 2019



Bulletin 105 is currently available for download:

<http://www.gov.mb.ca/health/mdbif/bulletin105.pdf>

Please also refer to the psv/excel files* found on the Manitoba Health website under "Notices" here:

<https://www.gov.mb.ca/health/pharmacare/healthprofessionals.html>

*The psv/excel files contain the following information: DIN, PRODUCT NAME, UNIT PRICE (List Price + 5%) & LOWEST GENERIC PRICE (List Price + 5%)

Inside This Issue

Part 1 Additions	Page 1
Part 2 Additions	Page 1
Part 3 Additions	Page 2-4
New Interchangeable Categories	Page 4-5
New Interchangeable Products	Page 5-6
Product Deletions	Page 7-9
Category Deletions	Page 10
Interchangeable Product Price Changes	Page 10-11
Discontinued Products	Page 12-15

Part 1 Additions

DIN	TRADE NAME	GENERIC	STRENGTH	FORM	MFR*
02477130	Apo-Acyclovir	acyclovir	5 %	Ointment	APX
02428334	Auro-Gabapentin	gabapentin	600 mg	Tablet	AUP
02473291 02473305 02473321	Auro-Quinapril HCTZ	quinapril/hydrochlorothiazide	10 mg/12.5 mg 20 mg/12.5 mg 20 mg/25 mg	Tablet	AUP
02416840 02416859 02416867	Gabapentin	gabapentin	100 mg 300 mg 400 mg	Capsule	ACH
02474786 02474794 02474808 02474816	Jamp Enalapril	enalapril maleate	2.5 mg 5 mg 10 mg 20 mg	Tablet	JPC
02477017 02477025	Jamp Perindopril	perindopril erbumine	4 mg 8 mg	Tablet	JPC
02474824 02474832 02474840	Mar-Perindopril	perindopril erbumine	2 mg 4 mg 8 mg	Tablet	MAR
02480956	Mint-Abacavir	abacavir	300 mg	Tablet	MPH
02465612 02465620	Mint-Bisoprolol	bisoprolol	5 mg 10 mg	Tablet	MPH
02481634 02481642 02481650	Perindopril	perindopril erbumine	2 mg 4 mg 8 mg	Tablet	SAH
02479877 02479885 02479893	Perindopril	perindopril erbumine	2 mg 4 mg 8 mg	Tablet	SIP

Part 2 Additions

02468689	Auro-Cefixime	cefixime	100 mg/5 mL	Oral Suspension	AUP
02482576 02482584	Sandoz Amoxi-Clav	amoxicillin/clavulanic acid	500 mg/125 mg 875 mg/125 mg	Tablet	SDZ

Part 3 Additions

The following products will be considered for Pharmacare reimbursement upon an individual prescriber/patient request basis.

02475375	Apo-Ambrisentan	ambrisentan	5 mg 10 mg	Tablet	APX
02475383					

For the treatment of patients with at least World Health Organization functional class III idiopathic pulmonary arterial hypertension (PAH) or pulmonary hypertension associated with connective tissue disease who have failed on vasodilators. Maximum dose is 10 mg daily.

02292165	Duodopa <i>(Criteria Update)</i>	levodopa/carbidopa	20 mg/5 mg/mL	Gel	ABB

For the treatment of patients with advanced levodopa-responsive Parkinson's disease:

- o who do not have satisfactory control of severe, debilitating motor fluctuations and hyper-/dyskinesia despite optimized treatment with available combinations of Parkinson's medicinal products,
- o and for whom the benefits of this treatment may outweigh the risks associated with the insertion and long-term use of the percutaneous endoscopic gastrostomy-jejunostomy (PEG-J) tube required for administration.

Initiation Criteria:

1. The patient experiences severe disability associated with at least 25% of the waking day in the off state bothersome levodopa-induced dyskinesias, despite having tried frequent dosing of levodopa (at least five doses per day).

Time in the off state, frequency of motor fluctuations, and severity of associated disability should be assessed by a movement disorder subspecialist and be based on an adequate and reliable account from longitudinal specialist care, clinical interview of a patient and/or care partner, or motor symptom diary.

2. The patient has received an adequate trial of maximally tolerated doses of levodopa, with demonstrated clinical response.

3. The patient has failed adequate trials of each of the following adjunctive medications if not contraindicated and/or contrary to the clinical judgment of the prescriber: a catechol-O-methyl transferase (COMT) inhibitor a dopamine agonist, a monoamine oxidase (MAO-B) inhibitor, and amantadine.

4. The patient is able to administer the medication and care for the administration port and infusion pump. Alternatively, trained personnel or a care partner must be available to perform these tasks reliably.

5. The patient does not have a contraindication to the insertion of a percutaneous endoscopic gastrostomy-jejunostomy (PEG-J) tube.

6. The patient does not have severe psychosis or dementia.

Renewal Criteria:

1. The duration of approval is one year.

2. The patient continues to benefit from treatment. The patient should continue to demonstrate a significant reduction in the time spent in the off state and/or in ongoing, bothersome levodopa-induced dyskinesias, along with an improvement in the related disability.

Discontinuation Criteria:

It is expected that physicians will continue to monitor their patients and discontinue Duodopa if the patient is no longer benefiting from treatment, as described for renewal criteria, or if Duodopa is no longer appropriate.

Administration Criteria:

Requests for Duodopa initiation will be limited to movement disorder subspecialists who have appropriate training in the use of Duodopa and are practising in clinics that provide ongoing management and support for patients receiving treatment with Duodopa.

02462850	Erelzi <i>(New Indication)</i>	etancercept-seb	50 mg/mL 50 mg/mL 25 mg/0.5 mL	Injection	SDZ
----------	--	-----------------	--------------------------------------	-----------	-----

Psoriatic Arthritis:

For treatment of patients over 18 years of age who have active psoriatic arthritis who have failed treatment with at least 3 DMARD therapies, one of which is methotrexate and/or leflunomide unless intolerance or contraindications to these agents is documented. One combination therapy of DMARD's must also be tried. Initial application information should include information on disease activity such as the number of tender joints, swollen joints, erythrocyte sedimentation rate and C-reactive protein value.

Request for coverage must be made by a specialist in rheumatology.

Erelzi will be the preferred etanercept option for all etanercept-naïve patients prescribed an etanercept product for Psoriatic Arthritis. Preferred means the first etanercept product to be considered for reimbursement for etanercept-naïve patients.

Patients will not be permitted to switch from Erelzi to another etanercept product or vice versa, if previously trialed and deemed unresponsive to therapy.

02475774	Juluca	dolutegravir/rilpivirine	50 mg/25 mg	Tablet	VII
----------	---------------	--------------------------	-------------	--------	-----

As a complete regimen to replace the current antiretroviral (cARV) regimen for the treatment of human immunodeficiency virus (HIV-1) infection in adults who are virologically stable and suppressed (HIV-1 RNA less than 50 copies per mL).

02460521	Kevzara	sarilumab	150 mg/1.14 mL 200 mg/1.14mL	Injection	SAA
----------	----------------	-----------	---------------------------------	-----------	-----

For the treatment of patients over 18 years of age who have moderate to severe active rheumatoid arthritis who have failed treatment with at least 3 DMARD (disease modifying antirheumatic drug) therapies, one of which is methotrexate and/or leflunomide unless intolerance or contraindications to these agents is documented. One combination therapy of DMARDs must also be tried.

Initial application information should include information on disease activity such as the number of tender joints, swollen joints, erythrocyte sedimentation rate and C-reactive protein value.

02459132	Movapo	apomorphine HCL	10 mg/mL	Injection	PAL
----------	---------------	-----------------	----------	-----------	-----

For the acute, intermittent treatment of hypomobility "off" episodes ("end-of-dose wearing off" and unpredictable "on/off" episodes) in patients with advanced Parkinson's disease (PD), if the following criteria are met:

- Apomorphine should only be used as adjunctive therapy in patients who are receiving optimized PD therapy (levodopa and derivatives and dopaminergic agonists) and still experiencing "off" episodes.
- Patients should be under the care of a neurologist who is experienced in the treatment of Parkinson's Disease (PD).
- If the patient is not a good candidate for treatment with dopaminergic agonists, please provide detail as to why (i.e., those with cognitive impairment and impulsivity)

02467224	Ocrevus	ocrelizumab	30 mg/mL	Injection	HLR
----------	----------------	-------------	----------	-----------	-----

For the treatment of patients who have relapsing-remitting multiple sclerosis (RRMS) or for the management of adult patients with early primary progressive multiple sclerosis (PPMS), when prescribed by a neurologist from the Manitoba MS Clinic.

02459698			2 mg		
02459701			5 mg		
02459728			10 mg	Capsule	
02459736			20 mg		SOB

For the treatment of adult and pediatric patients with hereditary tyrosinemia type-1 (HT-1) in combination with a dietary restriction of tyrosine and phenylalanine, if the following criterion and conditions are met:

Clinical criterion:

- For use in patients with an established diagnosis of HT-1

Conditions:

- The drug is prescribed by a physician with experience in the diagnosis and management of HT-1.

02458039			10 mg		
02458047			50 mg		
02458055			100 mg	Tablet	
02458063		Veneclexta	Kit		ABV

As monotherapy in patients with chronic lymphocytic leukemia (CLL) who have received at least one prior therapy and who have failed a B-cell receptor inhibitor (BCRI)

Patients should have good performance status and treatment should be continued until disease progression or unacceptable toxicity.

New Interchangeable Categories

Acebutolol - 400 mg - Tablet				\$	\$ + 5%
02147629	Apo-Acebutolol	APX		0.4848	0.5090
02204533	Novo-Acebutolol	TEV		0.4848	0.5090
Ambrisentan - 5 mg - Tablet				\$	\$ + 5%
02307065	Volibris	GSK		127.6660	134.0493
02475375	Apo-Ambrisentan	APX		106.3288	111.6452
Ambrisentan - 10 mg - Tablet				\$	\$ + 5%
02307073	Volibris	GSK		127.6660	134.0493
02475383	Apo-Ambrisentan	APX		106.3288	111.6452
Acyclovir - 5 % - Ointment				\$	\$ + 5%
00569771	Zovirax	VAL		14.9190	15.6650
02477130	Apo-Acyclovir	APX		12.3114	12.9270
Cefixime - 100 mg/5 mL - Oral Suspension				\$	\$ + 5%
00868965	Suprax	ODN		0.4312	0.4528
02468689	Auro-Cefixime	AUP		0.3899	0.4094
Nabilone - 0.5 MG - Capsules				\$	\$ + 5%
02256193	Cesemet	VAL		3.5606	3.7386
02393581	CO Nabilone	ACT		0.8477	0.8901
02384884	Teva-Nabilone	TEV		0.8477	0.8901
02380900	pms-Nabilone	PMS		0.8477	0.8901
Nabilone - 1 mg - Capsules				\$	\$ + 5%
00548375	Cesamet	VAL		7.1204	7.4764
02393603	CO Nabilone	ACT		1.6953	1.7801
02384892	Teva-Nabilone	TEV		1.6953	1.7801
02380919	pms-Nabilone	PMS		1.6953	1.7801

Propafenone - 150 mg - Tablet				\$	\$ + 5%
00603708	Rythmol	ABB		1.2877	1.3521
02243324	Apo-Propafenone	APX		0.4275	0.4489
02457172	Mylan-Propafenone	MYL		0.4275	0.4489
02343053	Propafenone	SAH		0.4275	0.4489

New Interchangeable Products

The following products have been added to existing interchangeable drug categories:

Abacavir - 300 mg - Tablets				\$	\$ + 5%
02480956	Mint-Abacavir	MPH		3.4828	** 3.6569
Amoxicillin/Clavulanic Acid - 500 mg/125 mg - Tablets				\$	\$ + 5%
02482576	Sandoz Amoxi-Clav	SDZ		0.7555	** 0.7933
Amoxicillin/Clavulanic Acid - 875 mg/125 mg - Tablets				\$	\$ + 5%
02482584	Sandoz Amoxi-Clav	SDZ		0.5551	** 0.5829
Bisoprolol Fumarate - 5 mg - Tablets				\$	\$ + 5%
02465612	Mint-Bisoprolol	MPH		0.0715	0.0751
Bisoprolol Fumarate - 10 mg - Tablets				\$	\$ + 5%
02465620	Mint-Bisoprolol	MPH		0.1044	0.1096
Candesartan - 16 mg - Tablets				\$	\$ + 5%
02445808	Auro-Candesartan	AUP		0.2281	0.2395
Candesartan - 32 mg - Tablets				\$	\$ + 5%
02445816	Auro-Candesartan	AUP		0.2281	0.2395
Enalapril - 2.5 mg - Tablets				\$	\$ + 5%
02474786	Jamp Enalapril	JPC		0.2288	** 0.2402
Enalapril - 5 mg - Tablets				\$	\$ + 5%
02474794	Jamp Enalapril	JPC		0.2706	** 0.2841
Enalapril - 10 mg - Tablets				\$	\$ + 5%
02474808	Jamp Enalapril	JPC		0.3252	** 0.3415
Enalapril - 20 mg - Tablets				\$	\$ + 5%
02474816	Jamp Enalapril	JPC		0.3924	** 0.4120
Gabapentin - 100 mg - Capsules				\$	\$ + 5%
02416840	Gabapentin	ACH		0.0416	0.0437
Gabapentin - 300 mg - Capsules				\$	\$ + 5%
02416859	Gabapentin	ACH		0.1012	0.1063
Gabapentin - 400 mg - Capsules				\$	\$ + 5%
02416867	Gabapentin	ACH		0.1206	0.1266
Gabapentin - 600 mg - Tablets				\$	\$ + 5%
02428334	Auro-Gabapentin	AUP		0.1809	0.1899

Perindopril - 2 mg - Tablets				\$	\$ + 5%
02474824	Mar-Perindopril	MAR	0.1632	0.1714	
02481634	Perindopril	SAH	0.1632	0.1714	
02479877	Perindopril	SIP	0.1632	0.1714	
Perindopril - 4 mg - Tablets				\$	\$ + 5%
02474832	Mar-Perindopril	MAR	0.2042	0.2144	
02481642	Perindopril	SAH	0.2042	0.2144	
02477017	Jamp Perindopril	JPC	0.2042	0.2144	
02479885	Perindopril	SIP	0.2042	0.2144	
Perindopril - 8 mg - Tablets				\$	\$ + 5%
02474840	Mar-Perindopril	MAR	0.2831	0.2973	
02481650	Perindopril	SAH	0.2831	0.2973	
02477025	Jamp Perindopril	JPC	0.2831	0.2973	
02479893	Perindopril	SIP	0.2831	0.2973	
Propafenone - 300 mg - Tablets				\$	\$ + 5%
02457164	Mylan-Propafenone	MYL	0.7537	0.7914	
02343061	Propafenone	SAH	0.7537	0.7914	
Quinapril/Hydrochlorothiazide - 10 mg/12.5 mg - Tablets				\$	\$ + 5%
02473291	Auro-Quinapril HCTZ	AUP	0.4786	** 0.5025	
Quinapril/Hydrochlorothiazide - 20 mg/12.5 mg - Tablets				\$	\$ + 5%
02473305	Auro-Quinapril HCTZ	AUP	0.4786	** 0.5025	
Quinapril/Hydrochlorothiazide - 20 mg/25 mg - Tablets				\$	\$ + 5%
02473321	Auro-Quinapril HCTZ	AUP	0.4602	** 0.4832	

** The price has resulted in a change to the lowest price in the category.

Product Deletions
(as identified for deletion in Bulletin # 104)

The following products have been deleted.

02049996			10 mg	
02050005	Apo-Doxepin	doxepin	25 mg	
02050021			75 mg	Capsule
02393824	Apo-Valganciclovir	valganciclovir	450 mg	Tablet
02225964			15 mg	
02225972	Apo-Temazepam	temazepam	30 mg	Capsule
02247182	Atenolol	atenolol	25 mg	Tablet
00637416	Erythro-ES	erythromycin ethylsuccinate	600 mg	Tablet
00545678			250 mg	
00688568	Erythro-S	erythromycin stearate	500 mg	Tablet
02244680	Floctafenine	floctafenine	200 mg	Tablet
02290987			5 mg	
02290995	GD-Quinapril	quinapril	10 mg	
02291002			20 mg	
02291010			40 mg	Tablet
02408295	Jaydess	levonorgestrel	13.5 mg	IUD
02383500	Mylan-Bosentan	bosentan	125 mg	Tablet
02396696			12 mcg	
02396718	Mylan-Fentanyl Matrix	fentanyl	25 mcg	
02396726			50 mcg	
02396734			75 mcg	
02396742			100 mcg	Transdermal Patch
02298279	Mylan-Pioglitazone	pioglitazone	15 mg	Tablet
02369036	Mylan-Zolmitriptan	zolmitriptan	2.5 mg	Tablet
02229145	Norvir	ritonavir	80 mg/mL	Oral Liquid
00452149	Novamoxin	amoxicillin	125 mg/5 ml	Powder
02266350			1 mg	
02266369	Novo-Cilazapril	cilazapril	2.5 mg	Tablet
02248138	Novo-Clavamoxin	amoxicillin/clavulanic acid	875 mg/125 mg	Tablet
02093162	Novo-Clobetasol	clobetasol	0.05 %	Cream
02126192	Novo-Clobetasol	clobetasol	0.05 %	Ointment
02300680			2.5 mg	
02233005	Novo-Enalapril	enalapril	5 mg	
02233006			10 mg	
02233007			20 mg	Tablet
02243552	Novo-Fenofibrate	fenofibrate	200 mg	Capsule
02100509			50 mg	
02100517	Novo-Flurprofen	flurbiprofen	100 mg	Tablet
02273764			2 mg	
02273772	Novo-Glimepiride	glimepiride	4 mg	Tablet
02231184	Novo-Indapamide	indapamide	2.5 mg	Tablet
02210479	Novo-Ipramide	ipratropium bromide	250 mcg/mL	Inhalation Solution

02246542 02246543	Novo-Lovastatin	lovastatin	20 mg 40 mg	Tablet
02315068 02315076 02315084 02315092	Novo-Methylphenidate ER-C	methylphenidate	18 mg 27 mg 36 mg 54 mg	Tablet
02279894 02279908 02279916	Novo-Mirtazapine OD	mirtazapine	15 mg 30 mg 45 mg	Tablet
02239747 02239748	Novo-Moclobemide	moclobemide	150 mg 300 mg	Tablet
02240867	Novo-Nabumetone	nabumetone	500 mg	Tablet
02237682	Novo-Norfloxacin	norfloxacin	400 mg	Tablet
02274914 02274922 02274930	Novo-Pioglitazone	pioglitazone	15 mg 30 mg 45 mg	Tablet
02312298	Novo-Raloxifene	raloxifene	60 mg	Tablet
02231181	Novo-Sotalol	sotalol	80 mg	Tablet
02281392	Novo-Tamsulosin	tamsulosin	0.4 mg	Capsule
02230085 02230086 02230087	Novo-Theophylline SR	theophylline	100 mg 200 mg 300 mg	Tablet
00510645	Novo-Trimel DS	trimethoprim/ sulfamethoxazole	160 mg/800 mg	Tablet
02265273 02265281 02265303 02265311 02265338 02265346	Novo-Warfarin	warfarin	1 mg 2 mg 2.5 mg 3 mg 4 mg 5 mg	Tablet
02404230 02404249 02404257	pms- Amlodipine/Atorvastatin	amlodipine/atorvastatin	5 mg/20 mg 10 mg/10 mg 10 mg/20 mg	Tablet
02239620	pms-Indapamide	indapamide	2.5 mg	Tablet
02231539	pms-Pindolol	pindolol	15mg	Tablet
02078635	ratio-Acyclovir	acyclovir	400 mg	Tablet
02247098	ratio-Amcinonide	amcinonide	0.1 %	Cream
02247097	ratio-Amcinonide	amcinonide	0.1 %	Lotion
02243771 02247021	ratio-ACLAVULANATE	amoxicillin/clavulanic acid	500 mg/125 mg 875 mg/125 mg	Tablet
02236507 02236508	ratio-Baclofen	baclofen	10 mg 20 mg	Tablet
02285657 02285665	ratio-Bupropion SR	bupropion	100 mg 150 mg	Tablet
02237858	ratio-Buspirone	buspirone	10 mg	Tablet
02242656	ratio-Cefuroxime	cefuroxime	250 mg	Tablet
02240684 02240687	ratio-Dexamethasone	dexamethasone	0.5 mg 4 mg	Tablet

02091232	ratio-Doxycycline	doxycycline	100 mg	Tablet
02250039	ratio-Fenofibrate MC	fenofibrate	200 mg	Capsule
00675199	ratio-Flurbiprofen	flurbiprofen	100 mg	Tablet
02155850	ratio-Gliclazide	gliclazide	80 mg	Tablet
02273101 02273128 02273136	ratio-Glimepiride	glimepiride	1 mg 2 mg 4 mg	Tablet
00607789	ratio-Hemocort HC	zinc sulfate monohydrate/ hydrocortisone acetate	5 mg	Topical Ointment
00607797	ratio-Hemocort HC	zinc sulfate monohydrate/ hydrocortisone acetate	10 mg%	Suppositories
02049341	ratio-Indapamide	indapamide	2.5mg	Tablet
01934139	ratio-Indomethacin	indomethacin	100 mg	Suppository
02097141	ratio-Ipratropium	ipratropium bromide	250 mcg/mL	Inhalation Solution
02126184	ratio-Levodopa/Carbidopa	levodopa/carbidopa	250 mg/25 mg	Tablet
02256797	ratio-Lisinopril P	lisinopril	5 mg	Tablet
02247889 02248031	ratio-Meloxicam	meloxicam	7.5 mg 15 mg	Tablet
02244798	ratio-Methotrexate	methotrexate	2.5 mg	Tablet
02218410	ratio-Moclobemide	moclobemide	150 mg	Tablet
00690791	ratio-Morphine	morphine	20 mg/mL	Oral Liq
02301423 02301431 02301458	ratio-Pioglitazone	pioglitazone	15 mg 30 mg 45 mg	Tablet
02084228 02084236	ratio-Sotalol	sotalol	80 mg 160 mg	Tablet
02277344 02277352 02277360	ratio-Trazodone	trazodone	50 mg 100 mg 150 mg	Tablet
02247691	Sandoz Anuzinc HC	zinc sulfate monohydrate/ hydrocortisone acetate	5 mg	Topical Ointment
02242798	Sandoz Anuzinc HC	zinc sulfate monohydrate/ hydrocortisone acetate	10 mg	Suppositories
02247373	Teva-Alendronate	alendronate	10 mg	Tablet
02285061	Teva-Lisinopril (Type P)	lisinopril	5 mg	Tablet

Interchangeable CATEGORY Deletions

- Cefprozil - 125 mg/5 mL - Suspension
- Cefprozil - 250 mg/5 mL - Suspension
- Fenofibrate - 200 mg - Capsule
- Flurbiprofen - 50 mg - Tablet
- Flurbiprofen - 100 mg - Tablet
- Ipratropium Bromide - 0.03 % - Nasal Spray
- Ipratropium Bromide - 0.06 % - Nasal Spray
- Hydromorphone HCl - 1 mg/mL - Oral Liquid
- Risperidone - 0.5 mg - Orally Disintegrating Tablet
- Risperidone - 1 mg - Orally Disintegrating Tablet
- Risperidone - 2 mg - Orally Disintegrating Tablet
- Risperidone - 3 mg - Orally Disintegrating Tablet
- Risperidone - 4 mg - Orally Disintegrating Tablet
- Trimebutine - 200 mg - Tablet
- Tripolidine HCl/Pseudoephedrine HCl/Codeine Phosphate - 2 mg/30 mg/10 mg per 5 mL - Syrup

Interchangeable PRODUCT Price Changes

The following changes in prices have occurred:						(\$)	(\$ + 5%)
00505781	Anugesic HC	pramoxine HCl/ hydrocortisone acetate/ zinc sulfate	10 mg/5 mg/5 mg	Ointment	0.9102	0.9557	
02413620	Baclofen Intrathecal	baclofen	0.05 mg/mL	Injection	7.5160	7.8918	
02413639	Baclofen Intrathecal	baclofen	0.5 mg/mL	Injection	5.6328	5.9144	
02413647	Baclofen Intrathecal	baclofen	2 mg/mL	Injection	22.5334	23.6601	
02014203	MS IR	morphine sulfate	5 mg	Tablets	0.1100	** 0.1155	
02014211	MS IR	morphine sulfate	10 mg	Tablets	0.1700	** 0.1785	
00393444	Rofact	rifampin	150 mg	Capsules	0.7250	0.7613	
00343617	Rofact	rifampin	300 mg	Capsules	1.1410	1.1981	
02396769	Apo-Abacavir	abacavir	300 mg	Tablets	3.4828	3.6569	
02243351	Apo-Amoxi Clav	amoxicillin/clavulanic acid	500/125 mg	Tablets	0.7555	0.7933	
02245623	Apo-Amoxi Clav	amoxicillin/clavulanic acid	875/125mg	Tablets	0.5551	0.5829	
02274744	Apo-Clarithromycin	clarithromycin	250 mg	Tablets	0.4208	0.4418	
02274752	Apo-Clarithromycin	clarithromycin	500 mg	Tablets	0.8318	0.8734	
02020025	Apo-Enalapril	enalapril maleate	2.5 mg	Tablets	0.2288	0.2402	
02019884	Apo-Enalapril	enalapril maleate	5 mg	Tablets	0.2706	0.2841	
02019892	Apo-Enalapril	enalapril maleate	10 mg	Tablets	0.3252	0.3415	
02019906	Apo-Enalapril	enalapril maleate	20 mg	Tablets	0.3924	0.4120	
00326844	Apo-Hydro	hydrochlorothiazide	25 mg	Tablets	0.0158	0.0166	

02256452	Jamp- Loperamide	loperamide	2 mg	Tablets	0.2171	0.2280
02248804	Teva-Clarithromycin	clarithromycin	250 mg	Tablets	0.4208	0.4418
02248805	Teva-Clarithromycin	clarithromycin	500 mg	Tablets	0.8318	0.8734
02413825	Teva-Valganciclovir	valganciclovir	450 mg	Tablets	11.7106	12.2961
02361426	Ran-Clarithromycin	clarithromycin	250 mg	Tablets	0.4208	0.4418
02330105	Ran-Fentanyl Matrix	fentanyl	12 mcg	Patch	2.2280	2.3394
02330121	Ran-Fentanyl Matrix	fentanyl	50 mcg	Patch	6.8840	7.2282

** The price has resulted in a change to the lowest price in the category.

Discontinued Products

The following products will be deleted with the next Formulary amendments and will appear as "Product Deletions" on Bulletin # 106.

02242572			15 mg	
02242573			30 mg	
02242574			45 mg	
02245272			1 mg	
02245273			2 mg	
02245274	Amaryl	glimepiride	4 mg	Tablet
00782327	Andriol	testosterone	40 mg	Capsule
00647942			50 mg	
00600792	Ansaid	flurbiprofen	100 mg	Tablet
02163705			0.03 %	
02163713	Atrovent	ipratropium bromide	0.06 %	Nasal Spray
02280213	Avalide	irbesartan/ hydrochlorothiazide	300 mg/25 mg	Tablet
00900434	BG Star			Lancet
02097370	Cardizem	diltiazem HCl	30 mg	Tablet
02097249			120 mg	
02097257			180 mg	
02097265			240 mg	
02097273	Cardizem CD	diltiazem HCl	300 mg	Capsule
01958100	Cardura-1	doxazosin mesylate	1 mg	Tablet
01958097	Cardura-2	doxazosin mesylate	2 mg	Tablet
01958119	Cardura-4	doxazosin mesylate	4 mg	Tablet
02163675			125 mg/5 mL	
02163683	Cefzil	cefprozil	250 mg/5 mL	Oral Suspension
02163659			250 mg	
02163667	Cefzil	cefprozil	500 mg	Tablet
02155958			250 mg	
02155974	Cipro	ciprofloxacin	750 mg	Tablet
00068594	CoActifed	triprolidine HCl/ pseudoephedrine HCl/ codeine phosphate	2 mg/ 30 mg/ 10mg	Syrup
00579351	Desyrel	trazodone HCl	50 mg	Tablet
00295094			0.5 mg	
00489158	Dexasone	dexamethasone	4 mg	Tablet
00786535	Dilaudid	hydromorphone HCl	1 mg/mL	Oral Liquid
02400421			120 mg	
02400448			180 mg	
02400456	Diltiazem CD	diltiazem HCl	240 mg	Capsule
02400464			300 mg	
01916548	Endocet	oxycodone HCl/ acetaminophen	5 mg/325 mg	Tablet

02213672	Flonase	fluticasone	50 mcg	Nasal Spray
02221799	Frisium	clobazam	10 mg	Tablet
02183862	Imodium	loperamide	2 mg	Tablet
02061562 02061570	Lescol	fluvastatin	20 mg 40 mg	Capsule
02146959	Lipidil-Micro	fenofibrate	200 mg	Capsule
02241601	Lipidil Supra	fenofibrate	100 mg	Tablet
02351072	Lorazepam	lorazepam	0.5 mg	Tablet
02240520	Maxalt	rizatriptan	5 mg	Tablet
00795860 00795852	Mevacor	lovastatin	20 mg 40 mg	Tablet
02242785 02242786	Mobicox	meloxicam	7.5 mg 15 mg	Tablet
00803499	Modulon	trimebutine	200 mg	Tablet
02009773	M.O.S Sulfate 5	morphine sulfate	5 mg	Tablet
02162792	Naprosyn E	naproxen	250 mg	Tablet
01916475	Percocet	oxycodone HCl/ acetaminophen	5 mg/325 mg	Tablet
00893749	Pravachol	pravastatin sodium	10 mg	Tablet
00839388	Prinivil	lisinopril	5 mg	Tablet
02108194 00884413	Prinzide	lisinopril/hydrochlorothiazide	10 mg/12.5 mg 20 mg/12.5 mg	Tablet
02223260	Proctosedyl	framycetin sulfate/ hydrocortisone/dibucaine HCl	10 mg/10 mg/ 5 mg	Suppository
02247704 02247705 02247706 02268086 02268094	Risperdal M-Tab	risperidone	0.5 mg 1 mg 2 mg 3 mg 4 mg	Oral Disintegrating Tablet
02025299 02025302 02025310	Risperdal	risperidone	2 mg 3 mg 4 mg	Tablet
01926543 01926551	Sectral	acebutolol	100 mg 200 mg	Tablet
00355658	Sinemet	levodopa/carbidopa	100 mg/10 mg	Tablet
01926624 01926632	Tamofen	tamoxifen citrate	10 mg 20 mg	Tablet
00851795	Vasotec	enalapril maleate	2.5 mg	Tablet
00417289	Visken	pindolol	15 mg	Tablet
00013765 00013773	Vivot	diazepam	5 mg 10 mg	Tablet

00884324 02240332	Zocor	simvastatin	5 mg 80 mg	Tablet
02386194	ACT Bosentan	bosentan	62.5 mg	Tablet
02050013 02050048	Apo-Doxepin	doxepin	50 mg 100 mg	Capsule
02314649 02314657	Apo-Fentanyl Matrix	fentanyl	50 mcg 75 mcg	Patch
02347245	Auro-Cefprozil	cefprozil	250 mg	Tablet
02404400	Auro-Letrozole	letrozole	2.5 mg	Tablet
02384906 02384914 02384922	Auro-Pioglitazone	pioglitazone	15 mg 30 mg 45 mg	Tablet
02269627	CO Norfloxacin	norfloxacin	400 mg	Tablet
02231665	Dom-Diclofenac SR	diclofenac	100 mg	Tablet
02239913 02239917	Dom-Indapamide	indapamide	1.25 mg 2.5 mg	Tablet
02231650 02238046	Dom-Pindolol	pindolol	5 mg 10 mg	Tablet
02399458	Mar-Zolmitriptan	zolmitriptan	2.5 mg	Tablet
02372169	MYL-Letrozole	letrozole	2.5 mg	Tablet
02258358	Mylan-Clindamycin	clindamycin	300 mg	Capsule
02239131	Mylan-Ipratropium	ipratropium bromide	0.25 mg	Inhalation Solution
02230800	Mylan-Oxybutynin	oxybutynin	5 mg	Tablet
02264056	Novo-Ondansetron	ondansetron	4 mg	Tablet
02309521	pms-Clobetasol	clobetasol	0.05 %	Cream
02232193	pms-Clobetasol	clobetasol	0.05 %	Ointment
02232195	pms-Clobetasol	clobetasol	0.05 %	Scalp Lotion
02247490	pms-Diazepam	diazepam	2 mg	Tablet
02239951	pms-Gemfibrozil	gemfibrozil	300 mg	Capsule
02246013 02246014	pms-Lovastatin	lovastatin	20 mg 40 mg	Tablet
02231536 02231537	pms-Pindolol	pindolol	5 mg 10 mg	Tablet
02291789 02291797 02370697 02370700	pms-Risperidone ODT	risperidone	1 mg 2 mg 3 mg 4 mg	Oral Disintegrating Tablet
02083345	pms-Timolol	timolol maleate	0.5 %	Ophthalmic Solution
02372282	Ran-Letrozole	letrozole	2.5 mg	Tablet
02267969 02267977	Ran-Lovastatin	lovastatin	20 mg 40 mg	Tablet

02312247 02312255	Ran-Ondansetron	ondansetron	4 mg 8 mg	Tablet
02375850 02375869 02375877	Ran-Pioglitazone	pioglitazone	15 mg 30 mg 45 mg	Tablet
02294885	Ran-Tamsulosin	tamsulosin	0.4 mg	Capsule
02227339	ratio-Indapamide	indapamide	1.25 mg	Tablet
02244914	ratio-salbutamol	salbutamol sulfate	100 mcg	Dose Inhaler
02277352 02277360	ratio-Trazodone	trazodone HCl	100 mg 150 mg	Tablet
02248008	Sandoz Glyburide	glyburide	2.5 mg	Tablet
02300117 02300125 02300133 02300141	Taro-Enalapril	enalapril	2.5 mg 5 mg 10 mg 20 mg	Tablet